—_t

Bl =

FSHEMFILT (X0 REBIEN] HEESH.

1. AT TEE

UWEM4R, BERRIIFASIHETYISI.

Bil: 1)
2)
3)
4)

5)

REES X9 (FRFEZRghE L)
RIMEFS :  4TNV-98L (FRFESWELIR L)
FHS ©1.23

FHER N =l

1

2. EHERTSHEM

Fs

s

AT ETRIEHFS

RETFEMNEFER, RETRFHNES, BRETRINERBIMSE
5, FEEE.

BHETR. BOBIRPEBANNIE.

RPEFRTANEHAE. THARSHNTHELNNZHH, FTrH
HIRIFRIMER.

RHEHEEOREE.



FOREWORD

This parts list is shown the equipment components parts of [ EXCAVATOR X8].
1. HOW TO ORDER PARTS
When ordering parts , please specify the following items as shown in the following

example.
EX. 1) Model of machine :X9 (Shown on name plate on the chassis)

2) Engine Serial No  : 4TNV-98L (Shown on Engine cylinder block)

3) Part No. : 1.23
4) Part Name : Rear axle
5 Q'TY o1

2. HOW TO USE THIS PARTS LIST.

ltem : It shows the part number of the parts which are included in an
parts drawing.

Part No. : Itis made up of several numbers and letters. It is the code used
when ordering that part, and very important that there be no
mistake in this code number when ordering.

Part Name : It shows the name of part. Some of the part name contains
technical specifications.

Q'TY : It shows the numbers of the part in this drawing. If one part is
included in the assembly and/or component, the quantity per
such assembly and/or component is specified.

REMARK : Description



CONTENTS

#41 MACHINE BODY

1.0F ZZ2 TRACK FRAME ASSY

1.18 T#§ LOWER GEAR BOS
1.23-1 [EH58%(010705010002) REAR DRIVING ASSEMBLY

1.25-1 477ESIA TRAVELLING MOTOR.......oomveerereerreeennne

17

1.32 [AEEEEL  REVOLVING JOINT

23

2.0 [EEER SWING BODY

25

2.3 [EEESILX SWING MOTOR

2.4 ‘kRagWEpk  ENGINE ASS'Y

24-1T KEIHL ENGINE. ...ttt eeesiseessssssse e sssesssesssessane

24-4 ZT[EHUEE; AIR COMPRESSOR ASSY

24-16 ==EEEL  AIR FILTER ASSY

24-21 £ UPPER TRANSMISSION BOX

24-22 A5&EFE GEAR BOX ...

211 WEHFESA  HYDRAULIC OIL TANK ASS'Y ..o eeeieeaseeneees

212 SHAEEE,  DIESEL OIL TANK ASS'Y ..o sssssseeens

2.34 Bip=Ee;, CAB ASSY

2.34-28 S@hi@iSs  PNEUMATIC BRAKE VALUE ASSY

3.0 BUEPEEE FRONT ASSY ottt

3.1 zERRL BOOM ASSY

3.3 JAFEAL  BUCKET ARM ASSY ..ooiiiseiineiieciesietisesssesssesisesssesssesssesssessssssasessneses

3.7 HEFFEAL  PUSHING ROD ASSY ...oiiiriiineiseineeiseiesiseiesssesseessesssessesssesesssessessnens



REMARK




ing machinery co.,1ltd

engineer

ros

shandong rhinoce

=
MACHINE BODY




shandong rhinoceros engineering machinery co.,ltd

MACHINE BODY

I?Eﬁ Pﬁ?l\%. Part Name T 3&% Rﬁfk
1 1.0 Track frame ASSY ™ E R 1
2 2.0 Swing body [EIE= N 1
3 3.0 Front ASS’Y IREIES 1




shandong rhinoceros engineering machinery co.,ltd

1.0 THFHE
TRACK FRAME ASSY




shandong rhinoceros engineering machinery co.,ltd

1.0 TEE
TRACK_FRAME ASSY

= = "
I}TE; ﬁ?@ Part Name FHER | BB Reﬁ.efk
1 1.1 Steering bulb ) BRSk 2
2 1.2 Front axle frame B 1
3 1.3 Front axle welding AR S 1
4 1.4 Steering cylinder Y [\) Y i 1
5 1.5 Chassis fixed shaft EaE el 1
6 1.6 Cover Ei 4
7 1.7 Knuckle shaft B m) T 2
8 1.8 Connecting rod BEAT 2 dozer blade
9 1.9 Tire i 4
10 1.1 Fixed shaft I 2 b 2
11 1.11 Boom lock but B e B R 1
12 1.12 0il cylinder front shaft {61 1 4
13 1.13 Front cylinder AV 6L 2
14 1. 14 Idler strain spring Tk X 2
15 1. 15 Sprocket wheel FEBEFEA 2
16 1. 16 Chain frame PBELR 2
17 1.17 Lower frame sz 1
18 1. 18 Lower transmission box PULK R 46 1
19 1.19 Horizontal transmission shaft A WAL EhEA 1
20 1.2 Rear cylinder J& WL 2
21 1.21 Rear frame welding JEHIEE 1
22 1.22 Horizontal transmission shaft B FALZh B 1
23 1.23 Rear axle Ja M 1
24 1.24 0il cylinder shield AR /ARS 4
25 1.25 Travelling motor TELIE 2
26 1.26 Thrust wheel SCHER 10
27 1.27 Driving wheel IXEh%ES 2
28 1.28 Support shaft S 4
29 1. 29 0il cylinder rear shaft {1 5 4
30 1.3 Track chain Assy J& 7 L 2
31 1.31 Chain frame B P EEZLB 4
32 1.32 Swevel joint [B] &% B2k 1
33 1.33 Guide pulley SHLE 2
34 1.34 Axle welding (e S ey 1
35 1.35 Washer P 4
36 1. 36 Nut LS 4
37 1. 37 Washer | 2
38 1. 38 Screw rod 22 KT 2




shandong rhinoceros engineering machinery co.,ltd

1.18 T4
LOWER GEAR BOS




shandong rhinoceros engineering machinery co.,ltd

1.18 F4H
LOWER GEAR BOS

= —— -
IJTE; Pz\zﬁ%_ Part Name R Q ﬁ Reﬁa/fk
1 1.18.1 Nut BE B 1
2 [1.18.2 Shim £ 1
3 1.18.3 Connecting flange PR E R N 1
4 1.18. 4 Dust blocking plate L 1
5 |[1.18.5 Bolt AL 4
6 1.18.6 Left cover I e 1
7 1.18.7 The left regulating sleeve e i R 1
8 1.18.8 Locked nut AR B 1
9 [1.18.9 Bolt AL 4
10 [1.18.10 Adjust fixed disk A [ e A 1
11 [1.18.11 Bearing Mk 2
12 ]1.18.12 Bevel gear HENFS 1
13 1.18.13 The main shaft FHh 1
14 |1.18.14 Cirelip R 1
15 [1.18.15 Eccentric cam Yt %S 1
16 |[1.18.16 Circlip R 1
17 [1.18.17 Bearing M7k 1
18 |[1.18.18 Lock nut B KR R 1
19 ]1.18.19 Adjust fixed disk W [ e A 1
20 [1.18.20 Bolt WA 4
21 |1.18.21 The right adjust cover A R 5 1
22 ]1.18.22 The right cover Y ek 1
23 [1.18.23 Bolt A 4
24 |1.18.24 Dust blocking plate EE TS 1
25 [1.18.25 Connecting flange pUEE P 1
26 |1.18.26 Shim WE 1
27 [1.18.27 Nut BB} 1
28 [1.18.28 The box F A 1
29 1.18.29 Bevel gear shaft TR Tl 1
30 [1.18.30 The upper fixed disk B ihrekssy 1
31 |1.18.31 Bearing M7k 2
32 ]1.18.32 Regulating sleeve WHE 1
33 |1.18.33 Bearing M7k 1
34 |1.18.34 Lock nut B KR R 1
35 1.18.35 Upper cover L 1
36 [1.18.36 Bolt WA 4
37 [1.18.37 Dust blocking plate Pi it 1
38 |1.18.38 Connecting flange HERE 1
39 [1.18.39 Shim R 1
40 [1.18.40 Nut BB} 1




shandong rhinoceros engineering machinery co.,ltd

JEMF 2 A% (010705010002)
DRIVING AXLE ASSEMBLY

1.23-1




shandong rhinoceros engineering machinery co.,ltd

1.23-1

JEHF 2% (010705010002)

DRIVING AXLE ASSEMBLY

o = v o
ﬁﬁ‘ Pgﬁg. Part Name Sl ?ﬁ @ii
1 102010402A095 Wheel redactor assy BT VR 25 R 2

2 140108092101 Bolt M12X1.25X45-10.9 BEREM12 X 1. 25X 45-10. 9 12

3 40501061201 Washer D=12 g D=12 20

4 140211061201 Nut MI2X1.25 AU IERM12 X 1. 25 12

5 (20109020004 Brake assembly 1062 5 1| 2l 7% A 1% 2

6 [40403040001 Hexagonal screw plug M22X1.5 AN FHIRZE M22X 1.5 2

7 |31117010010 Resultant oil seal D=22 &% B =22 2

8 120101040029 Axle case assy s et 1

9 [31206010001 Air vent plug assy i IsYnY 1

10 40601201111 Retaining ring D=29 F4FED=29 2

11 |03040102A011 Half shaft, left Yol i 1
1230202000071 Brake chamber right stent IR A 1

13 40106211101 Nut M12X35 IZFe M12X35 8

14 41001020001 Grease nipple M8X1 THFRMS X 1 2

15 [20109020005 Right brake chamber FiifilEhd = 1| &R

16 (20103010214 Central driving assy h AL B Sk 1 |optional
17 30412010001 Pin 10X20 FENLAH10X 20 2

18 [40108071201 Bolt MI12X1.25X35-8.8 BEFEMI2X 1. 25X 35-8. 8 10

19 [20109020006 Left brake chamber fehil B = 1| &R

20 130202000072 Brake chamber left stents HIsh R B LT LR 1 |optional
21 [03040102A012 Half shaft, right VR 1

22 103030110A008 Sun gear KBE% 2




shandong rhinoceros engineering machinery co.,ltd

1.23-2  FHRALFE R
CENTRAL DRIVING ASSEMBLY




shandong rhinoceros engineering machinery co.,ltd

1.23-2  HRALZE R
CENTRAL DRIVING ASSEMBLY

Fel 2y . | &
ITEM| PART NO. Part Rame FAFAAR Q' TY| Remark

1 |40601041111 |Retaining ring D=30 41 D=30 2

2 |31112010011 | Washer HA 1

3 130802020036 |Input flange HINIRE 1

4 |31114010031 Seal limit ring MR ERTE] 1

5 31401090003 |Seal ZINHEE AT e 1

6 |31304030005 |Lock nut ANHEDT R A R R B 1

7 |41101031011 [Steel ball 6.35 G100 b HMER  6.35 G100 b 1

8 |31113010007 |Seal ring ANHEDTEE Hl I 35 PR 1

9 140701131001 | O-ring 31.5X1.8 OJEAR % £ RE31. 5X 1. 8 1

10 | 40804290001 Tapered roller bearings 32207 G HER 7l 32207 1

11 |40804090001 |[Tapered roller bearings 30308 [ HEVR -l 7 30308 1

12 [31108040010 |Adjusting washer AINHEDR R R PR B e on—dema

13 | 30306050060 [Bevel gear shaft /INHED 1 nd

14 140108011101 |Hexagon head bolt M10X1.25X20-8.8 INASLBEREMI0 X 1. 25X 20-8. 8 2

15 31102040001 Stopper washer of locking nut BUEMR BRI R sh 2

16 |31102030001 Locking washer of adjusting nut R B R 2

17 140107032101  |Hexagon head bolt MI2X1.25X70-10.9 ISHSLIE M12X 1. 25X 70-10. 9 4

18 [30807000004 [Side cover HEALB) SRR BL AR 2

19 |[31306010001 [Pin 5X15 TENLEES X 15 4

20 [40108051101 |Hexagon head bolt MI2X1.25X25-8.8 NS MI2X 1. 25 X25-8. 8 6

21 20102010089 Differential assembly ZETR AR B 1

22 130306050059  |Driven bevel gear PNk 1

23 [40804210001 | Tapered roller bearings 32011 [ HE PR Tl 7 32011 2

24 [31304060001 |Adjusting nut T HE R 2

25 [30202000024 | Support the building of the cone HE SRR T R 1

26 30202000023 Cone of the top of the table =7 L e 1

27 |40108072101  |Hexagon head bolt MI2X1.25X35-10.9 BEAEM12X 1. 25X 35-10. 9 6

10



shandong rhinoceros engineering machinery co.,ltd

1.23-3  #ILEGEES K
WHEEL RETARDER ASSEMBLY

11



shandong rhinoceros engineering machinery co.,ltd

1.23-3  Fall ik o5 5Lk
WHEEL RETARDER ASSEMBLY

FFa| FH49 Part Name =0k 1 i&% H/VE
ITEM | PART NO. QTY Remark
1 |40108031101 [Hexagon head bolt MI0X1.25X30-8.8 A IEFEMLI0 X 1. 25 X30-8. 8 20
2 140403040001  |Hexagonal screw plug M22X1.5 SN FAIRZEM22 X 1. 5 2
3 [31117010010  |Resultant oil seal D=22 HE % EHD=22 2
4 20112000014 Planet carrier assembly ARy S9=Y5% 2
5 [40905051111  [Pin 10X20 [ FEH10X 20 4
6 30305020004 |Gear ring i el 2
7 |31304030006 |Nut IX BN HlE B 2
8 [30202000020 | Support of gear ring A7 P 57 2
9 31114010027 [Retaining ring S EEEEY 2
10 [40804230001 Tapered roller bearings 32013 [ HHE VR T Bl K 32013 2
11 140219011201  [Flange spherical nut M20X1.5-10 15 BRTMIRRIM20 X 1. 5-10 12
12 |31305020004 |Spherical washer BRI e 12
13 (30109240002  [Wheel hub LN 2
14 |31301020066 |Bolt of hub HRIEE 12
15 [40804220001 | Tapered roller bearings 32012 [ #fE78 1fhK 32012 2
16 [31401140002 |Seal ks elEx] 2
17 [30111000024 [The brake drum B 2
18 140501071101 Retaining ring D=14 B D=14 12
19 40107081101  |Bolt M14X1.5X45-10.9 BEAEM14 X 1. 5X45-10. 9 12

12



shandong rhinoceros engineering machinery co.,ltd

1.23-4 ATEZRER
PLANET CARRIER ASSEMBLY

13



shandong rhinoceros engineering machinery co.,ltd
1.23-4 ATEZLERL
PLANET CARRIER ASSEMBLY

o o . >

ITT%E; Pﬁ?lﬁ). Part Name Rt ? ﬁ( Rjgfk
1 30110010022 Planet carrier TR 2
2 30405020007 Shaft of planet gear 17 B VGGl 6
3 31114010077 Block ring T R R R 12
4 41102111001 Needle P5X25.8 W& P5X25.8 102
5 30301100003 Planet gear TR 6
6 31114010089 Retainer plate P4 2

14



shandong rhinoceros engineering machinery co.,ltd

1.23-5 ZEHIE R
DIFFERENTIAL ASSEMBLY

15



shandong rhinoceros engineering machinery co.,ltd

1.23-5 ZEiEBEK
DIFFERENTIAL ASSEMBLY

ITT%E;? Pi?lﬁ). Part Name SR §§z N Rj;fk
1 [30104010011 |Differential case ZEIR AR Ak 1
2 |30412010009 |[Pin blot 1T R4 1
3 |31114010003 |[Block washer of half-shaft gear  |Hliki#eIEHEE 2
4 130303440004 |Left half-shaft gear Yiee STk 1
5 131108030012 |Block washer of planet gear AT BN EC 1R S 2
6 [30303440003 |Planet gear of differential FIRIAT RN 2
7 130405020003 |Shaft of planet gear ZER AT AR 1
8 [30303440005 |Right half-shaft gear Pl S IrSE ity 1

16



shandong rhinoceros engineering machinery co.,ltd

1.25-1 47EHSL
TRAVELLING MOTOR

17




shandong rhinoceros engineering machinery co.,ltd

1. 25-1
TRAVELLING MOTOR

frEiE

ITT%E;? Pﬁfﬁ). Part Name Sl ?ﬁ{ Reifk
1 | JA2D6001 Shaft casing HhE 1
2 EPO5 Expand 12 1
3 |0SAP1904F3  [0il seal MHE=] 1
4 | JA2D6002 Shaft Ll 1
5 |NU205 Bearing A& 1
6 | JA2D6003 Swash piston ASSY FREEREE 95957 1
7 | JA2D6004 Spring P 1
8 |SB22 Swash steel ball HHMER 2
9 | JA8SB2001 Swash plate FRY I 1
11 | JA4L5001 Cylinder block AR 1
12 | JA2D6008 Spring seat TR 2
13 | JA2D6009 Spring T 1
14 | SR45CH Snap ring I 1
15 | JA2D6010 Pin il 3
16 | JA2D6011 Ball guide WER I 1
17 | JA2D6012 Set plate B 1
18 | JA2D6013 Piston ASSY FEZE B K 9
19 | JA2D6014 Friction plate FEHE v 3
20 | JA2D6015 Parking plate R 3
21 | JAOL7004 Parking piston % 1
22 | A0253A 0 ring 07 ] 1
23 | A0257A 0 ring 07 ] 1
24 | P0009 0 ring 074 g 3
25 | A0164B 0 ring 07 [ 1
26 | JA2D6031 Rear cover = 1
27 |NPT116 Plug T 9
28 |JA0J3017-A  [Spool Sl 1
29 | JAOJ3018 Spring P 1
30 |JA0J3019 Stopper T 1
31 | SR16CH Snap ring H 1
32 | JAOJ3020 Check Fpa$eshk 1
33 [ JA0J3021 Check LAEESE 1
34 | JAOJ3022 Spring PR 1
35 | SR15CH Seat ST R 1

18



shandong rhinoceros engineering machinery co.,ltd

1.25-1 47EHSL
TRAVELLING MOTOR

19




shandong rhinoceros engineering machinery co.,ltd

1.25-1 f7EHL
TRAVELLING MOTOR

ITT%E;? Pﬁfﬁ). Part Name Sl §’ ﬁ{ Rﬁafk
36 | JAOJ3023 Check 2
37 | JA0J3024 Spring P 2
38 | JAOJ3025 Plug T 2
39 |P0016B 0 ring 07 ] 2
40 |BURPO16 Back up ring TR 2
41 | JA2D6017-A Main spool F R 1
42 [ JA0J3027 Spring seat G e 2
43 | JAOJ3028 Spring PR 2
44 | JAOJ3029 Plug T 2
45 | A0914B 0 ring 07 [ 2
46 | JA2D6018-0  [Relief valve ASSY T U PR Sk 2
47 [SB932 Steel ball ER 1
48 [ JA0J3031 Check seat o AT 1
49 |WPT14 Plug T 1
50 | MS50S209 Plug T 2
51 |P0011B 0 ring 07t [ 2
52 | JA0J3032 Hex plug 7N FH IR 5E 1
53 | P0014B 0 ring 074 ] 1
54 | RB6204 Ball bearing BRAY K 1
55 | JA4L5002 Pin B % 1
56 | P10000P3 Valve plate VIR 4
57 | JAOL7006 Spring P 8
58 | WBM1235 Wrench bolt P ig e 8
84 |JA2D6021-A  |Orifice 1L 1
85 |BURA253 Back up ring ORI 1
86 |BURA257 Back up ring FAKIR 1
90 | JA2D6022 Spacer B 1

20



shandong rhinoceros engineering machinery co.,ltd

1.25-2 ATERGE A
TRAVEL REDUCTION GEAR

21



shandong rhinoceros engineering machinery co.,ltd

1.25-2 AT7EWRIE A%
TRAVEL REDUCTION GEAR

ITT%E;? Pﬁfﬁ). Part Name Sl ?ﬁ{ Rﬁafk
59 | JA2D6020 Ring gear WK ke 1
60 |SDA0102 Angular bearing AN S 1
61 |SB14 Steel ball IR 105
62 |WPT18 Plug IEF 2
63 | JS1920S Floating seal ERMHE ] 2
64 | JA0J3036 Nut BREE 1
65 | JA0J3037 Washer [ 4
66 | JA0J3038 Collar X el 4
67 | JA0J3039 Planetary gear (A) TR (A) 4
68 | NBK505825 Needle bearing TRE K 4
69 | JA0J3040 Plate ] 7€ 1 1
70 | SDM0820 Bolt WA 4
71 | JAOJ3041 Sun gear ERR7SE i 1
72 | SR48CS Snap ring EIE2N 1
73 | JAOJ3042-A  |Carrier IXzhEe 1
74 | SP0820 Spring pin PRI 3
75 |CIR3035205 |Collar 1 3
76 | JA0J3043 Planetary gear (B) TR (B) 3
77 | NBK354220 Needle bearing TREH 7K 3
78 | JAOJ3044 Drive gear &5 b 1
79 | JA0J3045 Thrust plate 1EHERR 1
80 | JAOJ3046 Ring gear cover 7N At 1
81 |WPT38 Plug EF 7
82 | G0200B 0 ring 074 ] 1
83 | WBMO0820 Wrench bolt P g 12




shandong rhinoceros engineering machinery co.,ltd

[ 25k
REVOLVING JOINT

1. 32

\ \\ _._._ (O ~._._ \% WY
ri— ///_ 0 T

\

|
.._ ‘. — ) \

o ._ _ ’ ’/ \ \\ /| §
\INININININRIK \\, X

e R R SR IR SRR

v

23



shandong rhinoceros engineering machinery co.,ltd

1.32  [ml%EaEsk
REVOLVING JOINT

1?15;5 Pﬁﬁi. Part Name AR ?’I %{ Rei/fk
1 |GB/T 70.1-M8X20 Hexagon socket screw N 7S FMRET 4
2 |GB/T 93-8 M8 spring washer MS L5 24 ] 4
3 | 11ZWII8L-17-00004 |0il channel check ring 11 TE 4 1
4 | 11ZWII8L-17-00001  |Body 11368 [|] A 1
5 |11ZWII8L-17-00002 |0il shaft 1138 e vty 1
6 |11ZWIT8L-17-0500 Repair kit (E3EX0N 1
7 | 11ZWII8L-17-00003 0il channel end cap 1 13@ 5 1
8 |GB/T 93-10 M10 spring washer M10%5 35 4% ] 9
9 GB/T 70.1-M10X40 Hexagon socket screw NS FI2ET 9

24



2.0 [EIFE{K
SWING
BODY
=
)
s [
3 T
16 //@;
: \ R
31 \ /@;
- 4/@
27 /E;
::::\\\\\\\ —
L —,
-

ElelE BBIBIRIEIRIE - 5

s

£l B

g

I a ddaw as

25



shandong rhinoceros engineering machinery co.,ltd

2.0 [EIFE(K

SWING
BODY
ﬁﬁ Pﬁﬁﬁo. Part Name FHEIR Q"Iii;/ Re%:airk
1 2.1 Swing body EIL=3%N 1
2 2.2 Rotary support [E4E371% 1
3 2.3 Rotary motor B0 1
4 24 ENGINE ASS'Y KSR 1
5 2.5 Storage battery =2pi5) 2
6 2.6 Storage battery plate FEHRER 1
7 2.7 Air bottle tiis) 2
8 2.8 Steering wheel FE 1
9 29 Balance weight FeE 1
10 2.1 Left side door M) 1
11 2.11 Hydraulic oil tank ASS'Y TR 1
12 2.12 Diesel tank ASS'Y SEHER A 1
13 2.13 Front hood BIfLE 1
14 2.14 Right side hood alE 1
15 2.15 Upright post A ITFEA 1
16 2.16 Crossbeam A HEHEA 1
17 2.17 Upright post B I7HEB 1
18 2.18 Crossbeam B TEZ2B 1
19 2.19 Crossbeam C TEZ2C 1
20 2.2 Crossbeam D F&EZ2D 1
21 2.21 Up cover plate LR 1
22 2.22 Up cover plate ASS'Y =R 1
23 2.23 Side door limit rod rack M IBRAZATFER 1
24 2.24 Handrail ®RF 1
25 2.25 Clutch pump seat EAREE 1
26 2.26 Hood = 1
27 2.27 Snap-gauge RiR 1
28 2.28 Silencer stable frame EERSEELR 1
29 2.29 Hinge ASS'Y SRR 2
30 2.3 Scissor jack BRXTFAIR 1
31 2.31 Rubber pad HopRE 1
32 2.32 Brake valve FZE 1

26



shandong rhinoceros engineering machinery co.,ltd

2.0 [EIEE(K

SWING
BODY

\\
b BBOREEES R

SIS

! a mdw s as

£l B

27

g



shandong rhinoceros engineering machinery co.,ltd

2.0 [EIEER

SWING
BODY
ﬁﬁ Piﬁﬁo. Part Name TS Q‘;i;/ Re%:airk

33 233 Accelerator base HITIEE 1
34 (234 Cabin assy BIpERL 1
35 |2.35 Headlamp BIARKT 2
36 (236 Protecting wire net C PRC 1
37 |237 Protecting wire net D D 1
38 |2.38 Protecting wire net B PKIB 1
39 [239 Protecting wire net E IE 1
40 |24 Protecting wire net A A 1
41 241 Locating pin VS 1
42 (242 Vertical transmission shaft SAETEH 1

28



shandong rhinoceros engineering machinery co.,ltd

2.3 SWING MOTOR [El38 55X

29



shandong rhinoceros engineering machinery co.,ltd

2.3 SWING MOTOR [E)#& 55X

fj Pﬁﬁﬁa Part Name AR éi% Re%:airk
1 JA5K3001 Body SRER 1
2 OSAP1709 Oil seal HE 1
3 MS50S202 Cylinder block SEHE 1
4 MS50D103 Shaft &afih 1
5 TB30305C Taper bearing SEFZ A 1
6 BU302520 Bushing HE 1
7 J43A102 Shoe plate WME 1
8 MS50D104 Spring SEREE 9
9 MS50D105 Set plate ) 1
10 JA3A108 Piston ASSY TEESAK 9set
11 MS50D106 Ball guide TRERIE 1
12 JAOF1002A Rear cover = 1
13 |JA43A110 Pin TH4H 2
14 A0252 O ring (OF: 1
15 | TB30202 Taper bearing SRR 1
16 MS50D108 Valve plate 53] 1
17 [JAOF1003-E Relief v/v ASSY RIS A 2set
18 WBM1230 Socket bolt 12te 4
19 WPT12 Plug =T 1
20 MS50D110 Plug T 1
21 P0014 O ring O 2UE 1
22 S$343000-5 Shim B8R AR
23 WPT14 Plug o n 3
24 BURP026 Back up ring B2 37N 2
25 P0026 Oring O BF 2
26 MS505204 Friction plate B 1
27 MS50S205 Plate B 1
28 MS505206 Parking piston TREEAK 1
29 AO254 O ring O U 2
30 MS505207 Spring R 18
31 MS50S208 Time delay valve FERTR 1set
32 WBMO0675 Socket bolt 1242 3
33 MS50S209 Plug E o 2
34 POO11 O ring O B 2

30



shandong rhinoceros engineering machinery co.,ltd

2.3 SWING MOTOR [l 55X

31



shandong rhinoceros engineering machinery co.,ltd

2.3 SWING MOTOR [El}3g514

fj Pﬁﬁﬁa Part Name AR éi% Re%:airk
35 JAOF1004 Valve 3] 2
36 JAOF1005 Spring SEREE 2
37 JAOF1006 Plug #£Y 2
38 PO018 Oring O BF 2
39 AO118 Oring O BF 2
40 BURA118 Back up ring B2 37N 2
41 PP34 Plastic plug pray Sk 1
42 PP12 Plastic plug 1) S-S 2
43 PP14 Plastic plug #BRIER 2
44 JA5K3002 Name plate 4 1
45 RVT175 Rivet g7 2

32



shandong rhinoceros

ENGINE ASS'Y

2.4 RSP

s
i

wwwﬁwwﬁ

g

. EmEREaw

I

y

T I

33



shandong rhinoceros engineering machinery co.,ltd

2.4 KEHSRY

ENGINE ASS'Y
ﬁﬁ Piﬁﬁo. Part Name BHER | o7y Re%\;airk
1 2.4.1 The engine Rl 1
2 242 Front let of machine BIHLESHR 2
3 243 Shock absorber B H=ESB 3
4 244 Air compressor assembly IR 1
5 245 Triangle belt =% 1
6 (246 Air compressor pull plate SENRIR 1
7 247 Rear left bracket BAEXZR 1
8 24.8 Shock absorber A TH=EsA 2
9 |249 Water radiator hose B IKEREB 1
10 |24.10 Water tank IK#E 1
11 2.4.11 Oil radiator THEL 2
12 (2412 Silencer connectiong pipe HESEEE 1
13 |24.13 Silencer HEEE 4
14 2414 Water radiator hose A KB EA 1
15 |[2.4.15 Clockwise rotation pump Y S 1
16 |2.4.16 Air filter assembly TSRk 1
17 2417 Rear right bracket GIEHEEHE 1
18 [24.18 Counterweight wind separating| BtEfRXIIRA 1
19 [24.19 Counterweight wind separating| BcEEfR/XIHRB 1
20 2.4.20 Counterweight wind separating| EcEEfE/XI#RC 1
21 |2.4.21 Upper box 55 1
22 24.22 Gearbox TEER 1
23 2.4.23 Cylinder ST 1
24 [24.24 Cylinder block SELEE 1
25 |2.4.25 The bar mechanism E=lamilh)| 1
26 [2.4.26 Assistant pump BHR 1
27 |24.27 Assistant pump block B HZREE 1
28 |24.28 Anti clockwise rotation pump | ZFER 1

34



shandong rhinoceros engineering machinery co.,ltd

AL

THE ENGINE

2.4-1

498BPG

PUE SR MY Body assembly and accessory

35



shandong rhinoceros engineering machinery co.,ltd

498BPG ML 2 5 Az B4 Body assembly and accessory
s f 5 % K e & iE
No. Part No. Name Q'ty | Remark
I | GB/T5783-2000 | 7SA1kEREE M12x32 Bolt M12x32 4
2 | GB/T93-1987 SRR 12 Spring washer 12 8
3 | 490B-13001A kiS5 Flywheel housing 1
4 | 495B-01047 B ZE /- 50 Plug 50 1
5 | 490B-03017 B ZE v 20 Plug 20 3
6 | 490B-01079 B ZE i 40 Plug 40 10
7 | GB/T120.1-2000 K‘]l%?f%@”ﬁﬁ Pin A10x25 2
8 | GB/T5782-2000 | 7<ffikiRH: M12x65 Bolt M12x65 2
9 | 490B-13003 pUE~S T2 Cover,inspection hole 1
10 | GB/T97.1-1985 R 12 Washer 12 6
11 | GB/T5783-2000 | 7<f 3k M12x28 Bolt M12x28 2
12 i . Oil seal 100x125x12 i
13 | 490B-01024A SR EZPAT 0il seal seat 1
14 | 490B-01025 Je i HE AR Gasket 1
15 | 490B-01009 IH9E 58 Plug 58 1
16 | 495B-01008 ETkE RS Rear camshaft bushing 1
17 | 495B-01022A TIEHER Lower thrust bearing 2
18 | 495B-01026A FakdE R Upper thrust bearing 2
19 | A498B-01019A F AR ER i Bolt 10
21 | A498B-01023 Jii A Rear bearing cap 1
22 | 495B-01033A FHIL TR Main bearinglower half 5
23 | 495B-01034A FHIF Main bearing,upper half 5
24 | 490B-01027 W% Plug 1

36



shandong rhinoceros engineering machinery co.,ltd

Body assembly and accessory

AL S R B F

498BPG

37



shandong rhinoceros engineering machinery co.,ltd

498BPG WL & 1l R FfH4: Body assembly and accessory
5 ft 5 % el &

No. Part No. Name Q'tv | Remark
25 | A498B-01032 FhhR Main bearing cover 4
26 | A498B-01001 LA Cylinder block 1
27 | GB/T119.2-2000 | [A:4S B8x20 Pin B8x20 2
28 | GB/T119.2-2000 | RIS B10x25 Pin B10x25 2
29 | 490B-01080 B ZE R 15 Plug 15 2
30 | 490B-01029 P2SE R1/8 Plug R1/8 6
31 | 490B-34009 O B B O-ring 1
32 | 490B-01071 PLitE AR 0il filter gasket 1
33 | 490B-01072 PIL I8 s AR 0il filter back plate 1
34 | 490B-01073 Pl AR Gasket 1
35 | 490B-01076B SEIMIE T A AR Fuel filter back plate 1
36 | GB/T93-1987 SRR 8 Spring washer 8 11
37 | GB/T5783-2000 | 7NffiskitE M8x22  Bolt M8x22 5
3g | 490B-01002 iﬁ;{_%%&('ﬁ ) Bolt 14

490B-01003 L w82 (L) Bolt 4
39 | 490B-01044 AL s R R Washer for cylinder head bolt
40 | A498B-01005 SHLE Cylinder liner 4
41 | 495B-01050 Bl % h 60 Plug 60 1
42 | 495B-01007 v Rl E Camshaft bushing 2
43 | 490B-01012 PR Gasket 1
44 | 490B-01011-8 HEKAE Water pipe 1
45 | GB/T5783-2000 | 7<ffiski##: M8x22 Bolt M8x22 2
46 | 490B-01101 THOK & F-4 Drain cock handle 1
47 | 490B-01103 T R RS Drain cock core 1
48 | GB/T91-2000 FriE 3.2x22 Pin 3.2x22 i




shandong rhinoceros engineering machinery co.,ltd

Body assembly and accessory

AL S R B F

498BPG

39



shandong rhinoceros engineering machinery co.,ltd

498BPG  HLAA 2 5% A 4 Body assembly and accessory
Fs R 5 % e & I
No. Part No. Name Q'ty | Remark
49 | 495B-01102 A Valve body 1
50 | GB/T848-1985 /N 6-140HV Washer 6-140HV 2
51 | 490B-01104 S Spring 1
52 | GB/T91-2000 FF4H 1.6x12 Pin 1.6x12 1
53 | GB/T97.1-1985 S 8—-140HV Washer 8—140HV )
54 | 495B-01015 Pl e 0Oil injector 4
55 | GB/T5783-2000 75k R e M8x16 Bolt M8x16 2
56 | GB/T5783-2000 | 7~ffiskigie M8x30 Bolt M8x30 5
57 | GB/T62-1988 B AR EE M6 Nut M6 1
58 | GB/T97.1-1985 S 6-140HV Washer 6-140HV 1
59 | 490B-34005 P28 |- 3% L pnergpvenai intaks 1
60 | 490B-34008 & ES ] Seal ring 1
61 R (1) Filter( | ) 1
62 | 490B-34006 PP R I o e 1
63 | 490B-34013 WA ) Air vent( Il ) 1
64 | 490B-34010 L Transition pipe 2
65 | 490B-34011 e Strut 1
66 AL Filter( Il ) 1
67 | 490B-34012 HAE I Air vent(1ll) 1
68 | 495B-34003 etk Plate 1
69 | 495B-34004 HEEE Inlet drivepipe 1
70 | 490B-34002A [ 5E Az Fixed plate 1
71 | 495B-34007 MAE(]) Air vent( | ) 1
72 | GB/T67-2000 TS #ELE2ET M6x50  Screw M6x50 1

40



shandong rhinoceros engineering machinery co.,ltd

Body assembly and accessory

AL S R B F

498BPG

41



shandong rhinoceros engineering machinery co.,ltd

498BPG WA SRl S B4 Body assembly and accessory
= ft = CA S | & IE
No. Part No. Name Q’ty | Remark
73 | GB/T67-2000 A 75 825 T M6x10  Screw M6x10 5
74 | GB/T93-1987 SSEIRE 6 Spring washer 6 5
75 | 490B-13002 iz Plate 1
76 | 495BPG-15200 | BEWHLETE (%) g('jg;“" front backe 1
77 | 495BPG-15100 BT S () &“ﬁ:{‘)‘ Ehoett:-banclect 1
78 | GB/T93-1987 SRR 10 Spring washer 10 8
79 | GB/T5783-2000 | 7<fAiskiREE M10x25  Bolt M10x25 8
80 | GB/T97.1-1985 SEE 10-140HV Washer 10-140HV 8

42



shandong rhinoceros engineering machinery co.,ltd

498BPGC  HLFE MACSHLFY  Cylinder head and gas exchanging

system assembly

(O

43



shandong rhinoceros engineering machinery co.,ltd

LT M ECSHLF  Cylinder head and gas exchanging
system assembly
= ft = % W e & T

No. Part No. Name Q’ty | Remark
1 | 490B-03018 B ZER 12 Plug 12 2
2 | GB/T894.1-1986 | $4#l 20 Snap ring 20 2
3 | GB/T848-1985 #E 20 Washer 20 8
4 | 490B-03212A SINEBEHE Valve rocker arm bushing | 8
5 | GB/T6171-2000 | 7<f%%E;: M8x1 Nut M8x1 8
6 | 490B-03201 SUlmpAssigsy  Adusting screw for valve | g
7 | 490B-03211A I Valve rocker arm 8
8 | 490B-03202 SRl S Seat 4
9 | 490B-03203 SR Rl Spring 3
10 | 490B-03204 SR Shaft 1
11 | GB/T5783-2000 | 7~ffiskig4e M8x18 Bolt M8x18 6
12 | GB/T93-1987 S 8 Spring washer 17
13 | GB/T97.1-1985 e 8 Washer 8 2
14 | GB/T1096-1979 | “FHE C8x32 Key C8x32 1
15 | 495B-06003 STHER Push rod 8
16 | 490B—06002 RIERE Push tappet 8
20 | 490B-02008 PhEE A EHERR Thrust plate for camshaft | 1
21 | 495B-06001 A Camshaft 1
22 | 490B-03006 Ik Split valve retainer 16
23 | 490B-03007 ST A Valve spring seat,upper 8
24 | 490B-03005 ST Valve spring.inner 8
25 | 490B-03004 NP 5 Valve spring.outer 8
26 | 490B-03011 SUTSREET B Lower seat,valve spring 8
27 | 495B-03015 HE] Exhaust valve 4

44



shandong rhinoceros engineering machinery co.,ltd

498BPGC  HLFE MACSHLFY  Cylinder head and gas exchanging

system assembly

(O

45



shandong rhinoceros engineering machinery co.,ltd

REL T MBECSHFY  Cylinder head and gas exchanging
system assembly
F5 t = % W el & IF
No. Part No. Name Q’ty | Remark
28 | A498B-03014 ST Intake valve 4
29 | GB/T5783-2000 | 7<ffikig4: M8x18 Bolt M8x18 4
30 | GB/T93-1987 SN 8 Spring washer 8 17
31 | 490B-03012 i Vi it Rear cover 1
32 | 490B-03013 Jic St 4 Gasket 1
33 | GB/T56-1988 7S HIEEE M8 Nut M8 8
34 | GB/T899-1988 ﬁ?g%%xso Stud AM8-M8x50 8
35 | 498B-03101 S wE Cylinder head 1
36 | 490B-03102 T H Valve guide 8
38 | 490B-03001A RIEEEEE  Stud 4
39 | GB/T6170-2000 NASEEE M10 Nut M10 4
40 | GB/T93-1987 S 10 Spring washer 10 8
41 | GB/T97.1-1985 FE 10 Washer 10 8
42 | 495B-03003 HE B HHR Gasket 4
43 | GB/T899-1988 ilw;jé‘i%%xzs Stud AM8-M8x25 8
44 | GB/T6170-2000 7SR EE M8 Nut M8 8
45 | 490B-03103 % Plug 1
46 | 490B-43005 iRar e Thermostat gasket 1
47 | GB/T5783-2000 | 7<ffikiBe: M8x25 Bolt M8x25 3
48 | GB/T97.1-1985 i 8 Washer 8 7
49 | 490B-43001 IR i Thermostat cover 1 |498BPG
490BT-43001 iR A i Thermostat cover 1 | 498BT
50 | 490B-43003 TR a R Thermostat cover gasket 1
51 | 490B-43002 iR Thermostat 1

46



shandong rhinoceros engineering machinery co.,ltd

498BPGC  HLFE MACSHLFY  Cylinder head and gas exchanging

system assembly

(O

47



shandong rhinoceros engineering machinery co.,ltd

LT ML HKY  Cylinder head and gas exchanging

system assembly

= 5 % | & i

No. Part No. Name Q'ty | Remark

52 | 490B-01074 A Pipe 1

53 | 495B-43007 IIMIEFR KA Water pipe 1

54 | 490B-43008 P23E NPT3/8 Plug NPT3/8 1

55 | GB/T5782-2000 | 75ff1ki54& M8x35 Bolt M8x35 4

56 | 490B-43101 iR T Thermostat housing 1

57 | 490B-43009 KRG AR Water temperature sensor 1

58 | 495B-03108 HET 8 Exhaust valve seat 4

59 | A498B-03107 ST Intake valve seat 4

60 | 490B-03009A mH Hoisting bracket 1

61 | 490B-01078 Bl 30 Pulg 30 4

62 | 485-08001 HESHE Exhaust pipe 1

63 | A498B-01004 L E R Gasket 1

64 | 490B-03109 W T A Sleeve tube 4

65 | 490BT-08003 HEUE Exhaust adapter 1 | 498BT

66 | 490B-09002 R Intake pipe 1 |[498BPG
490BT-09002 ERE Intake pipe 1 | 498BT

67 | 490BT-09004 PR BB 4L Paper gasket 1 | 498BT

68 | 498-03016 I EThE 0il seal 8

69 | 490B-54000 Z3 AR Air calorifier 1 |498BPG

70 | 490B-09003-7 EIEE Intake adapter 1 |498BPG




shandong rhinoceros engineering machinery co.,ltd

498BPG  JHIEFE AR Ol sump assembly




shandong rhinoceros engineering machinery co.,ltd

498BPG KT B AL Oil sump assembly

5 ft = % | & IE
No. Part No. Name Q’ty | Remark

1 | 490B-07200 PLids RER(F 0il dipstick 1

2 | 490B-07002 MIREE 0il sump gasket 1

3 | GB/T5783-2000 | 7<ffiskigie M8x16 Bolt M8x16 28

4 | GB/T93-1987 SRR 8 Spring washer 8 28

5 | 490B-07100 T ERR AT 0Oil sump 1

6 | JB982-1977 HEETEHRRE 20 Seal ring 20 1

7 | JB2343-1979 oA IR Magnetic plug M20x1.5 | 1

50



10

shandong rhinoceros engineering machinery co.,ltd

TG ZEEAT S Piston connecling rod assembly

13

51



shandong rhinoceros engineering machinery co.,ltd

TEZEEFF B Piston connecting rod assembly
o o

= ft = % K | & iF
No. Part No. Name Q'ty | Remark

1 | A498B-04002 F—IHIA Compression ring(top) 4

2 | A498B-04003 G 1= R 73 Compression ring(second) | 4

3 | A498B-04102 PR Spiral expansion spring 4

4 | A498B-04103 ki Pin 4

5 | A498B-04101 IEZSZNES 0Oil ring body 4

6 | GB/T893.1-1986 | fLAI#fHER R 34 Snap ring 34 8

7 | A498B-04001-1A | {53 Piston 4

8 | A498B-04004A THZEH Piston pin 4

9 | A498B-04205 EHRE Connecting rod bush 4

10 | A498B-04201 A Connecting rod 4

11 | 495B-04005-1A | i&EFF4hEL Connecting rod bearing 8

12 | 495B-04202A i Connecting rod cap 4

13 | 495B-04203B AR Connecting rod bolt 8

52



shandong rhinoceros engineering machinery co.,ltd

498BPG  fhifh ®FS A AL Crankshaft flywheel assembly

53



shandong rhinoceros engineering machinery co.,ltd

HHE IS SN

Crankshaft flywheel assembly

= ft = % W el & iF
No. Part No. Name Q’ty | Remark
1 | 490B-05008 Bz Starting pawl 1
2 | 490B-05007 B TR Washer,starting pawl 1
3 | 495B-05006 E T V-belt 1 |498BPG
490BT-05006 il v e V-belt 1 | 498BT
4 | GB/T1096-1979 | % A12x60 Key A12x60 1
5 | 495B-05004A it Crankshaft 1
6 | GB/T119.2-2000 | [AIFERY B10x24 Pin B10x24 1
7 | GB/T278-1989 il 80203 Bearing 80203 1
8 | 490B-05102 KES R Flywheel ring gear 1
9 | 490B-05101-7 kEE Flywheel 1 |498BPG
495BT-05101A ke Flywheel 1 | 498BT
10 | 490B-05001 RESERAR (RS A Safe plate 3
11 | A495BZL-05002 | KHpHZe Flywheel bolt 6
12 | 490BT-05120 RESH AP Snap ring 1 | 498BT

54



shandong rhinoceros engineering machinery co.,ltd

498BPG
4
1 2
2 3
< 3 5
o' -
I
D
45 ==

55

IERTEFE B RGN Timing gear

- -
m-‘wwm

13

14

train assembly



shandong rhinoceros engineering machinery co.,ltd

498BPG  IERTNFE LB R B Timing gear train assembly
s ft 5 % el & iF
No. Part No. Name Oty | Remark
1 | GB/T5782-2000 | 7~k 844 M8x30 Bolt M8x30 2
2 | GB/T859-1987 i 8 Washer 8 33
3 | GB/T849-1987 #HhE 8 Washer 8 36
4 | GB/T5782-2000 | 7~ffiki8e M8x25 Bolt M8x25 8
5 | GB1192-2000 BIEES B8x20 Pin B8x20 g
6 | GB/T5782-2000 | 7~fiski8e M8x70 Bolt M8x70 8
7 | 490BPG-160001 | EHHA#%E 5 Cover 1
8 | 490BPG-160002 | 1EBf¥i5EEE sty Gasket 1
9 | 490BPG-82014 VAREERET Adjusting screw 1
10 | GB/T6171-2000 7N 188 EE M8x1 Nut M8x1 1
11 | 490BPG-82008 T S i K i Bearing cover 1
12 | 490BPG-82009 MRS N Gasket 1
13 | 490BPG-82001 R End plate 1
14 | GB/T297-1994 fh& 30207 Bearing 30207 2
15 | GB/T5782-2000 | 75ffi3k 844 M8x20 Bolt M8x20 4
16 | GB/T5782-2000 | 7~k M8x40 Bolt M8x40 2
17 | 490BPG-82003 A Washer 1
18 | GB/T5782-2000 | 7<ffi3k 248 M8x60 Bolt M8x60 2
19 | GB/T5782-2000 | 7Sffikie: M8x15 Bolt M8x15 1
20 | 490BPG-02100 ke e aig 0il pipe 1
21 | 490B-02012-1 Tt il End plate 1
22 | 490BPG-82007 AR TE S vk Hydraulic pump gear 1
23 | GB/T5782-2000 | 7~f1k#84E M8x50 Bolt M8x50 3
24 | 490BPG-82006 i Mr i Fe il AR R Snap plate 1

56



shandong rhinoceros engineering machinery co.,ltd

498BPG
4
1 2
2 3
< 3 5
o' -
I
D
45 ==

57

IERTEFE B RGN Timing gear

- -
m-‘wwm

13

14

train assembly



shandong rhinoceros engineering machinery co.,ltd

498BPG  ERTNFEfE N &R B Timing gear train assembly
= r = % el & iF
No. Part No. Name Q'ty | Remark
25 | 490BPG-82004 % Bridge gear 1
26 | GB/T276-1994 fh& 6009 Bearing 6009 2
27 | GB/T893.1-1986 | $4[&l 75 Snap ring 75 1
28 | 490BPG-82005 e Gear shaft 1
29 | 490BPG-82010 BRAEMR I Gasket 1
30 | 490BPG-82011 AR Connecting plate 1
31 | 490BPG-82012 W R Gasket 1
32 | 490BPG-82013 i End cover 1
33 | GB/T21-1976 TR i Bolt M10x45 2
34 | GB/T859-1987 #HPE 10 Washer 10 8
35 | GB/T849-1987 #HPE 10 Washer 10 8
36 | 490BPG-02003 I A R %S Pump timing gear 1
37 | 490BPG-02006 IEEH %S Timing idle gear 1
38 | 490B-02005 IERHE S RHIE Bushing 1
39 | 490B-02004 A %e il Idle gear shaft 1
40 | 490BPG-82002 PR iR g Screw 1
41 | GB/T5782-2000 | 7Sk M12x45  Bolt M12x45 1
42 | GB/T859-1987 RIS R 12 Spring washer 12 1
43 | 490B-02011 PEEHIIEEHSFEEMR End cover 1
44 | 490BPG-02009 PhAEIEE 5 Camshaft timing gear 1
45 | GB/T1096-1979 | # C12x63 Key C12x63 1
46 | 490BPG-02007 it F B FS Crankshaft timing gear 1
47 | GB/T5782-2000 | 7~fiSki®F: M8x45 Bolt M8x45 1
48 | 490BPG-16003 IER 5 E Timing gear housing 1

58



shandong rhinoceros engineering machinery co.,ltd

498BPG
4
1 2
2 3
< 3 5
o' -
I
D
45 ==

59

IERTEFE B RGN Timing gear

- -
m-‘wwm

13

14

train assembly



shandong rhinoceros engineering machinery co.,ltd

498BPG  IERHERIE h £ Bk Timing gear train assembly
s ft = % e & i
No. Part No. Name Q’ty | Remark
49 | 490BPG-16009 IER Gasket 1
50 | GB/T5782-2000 | 7~ffik#8% M8x75 Bolt M8x75 2
51 | 490BPG-16008 WMAERKIEL 2 Gasket 1
52 | 490BPG-16004 LRSS A Connecting flange 1
53 | 495B-02105 WM ERHAREHIE  Axle sleeve 1
54 | NA385B-16012 (E§an Indicating needle 1

60



shandong rhinoceros engineering machinery co.,ltd

RELFRE AR Cylinder head cover assembly

61



shandong rhinoceros engineering machinery co.,ltd

KELEE B Cylinder head cover assembly

5 ft = Fi o | & I
No. Part No. Name Q'ty | Remark

1 | 490B-11201B Jnih 55 Cap 1

2 | 490B-11014 T 1 26 H e Cap gasket 1

3 | 490B-11006 4T EHR R Seal washer 4

4 | 490B-11100A SH e EEERF  Cylinder head cover 1

5 | 490B-11004 UL i AR TR AR Rubber pad 1

6 | GB/T827-1986 FERRBIET 2x5 Rivet 2x5 4

7 | 490B-11009-1 zq Nameplate 1

8 | GB/T923-1988 wi A2 EE M8 Nut M8 4

62



shandong rhinoceros engineering machinery co.,ltd

B B B S

Oil pump and oil pipe assembly

63



shandong rhinoceros engineering machinery co.,ltd

PLIZE PLINAS S8 Oil pump and oil pipe assembly

W5 ft 5 % kR BE| & &
No. Part No. Name 'ty | Remark
1 | 495B-31203 [l Pin 2
2 | 495B-31001 YL G5 0il pump driving gear 1
3 | 495B-31004A PLIM A E 0il pump housing 1
4 | GB/T97.1-1985 FERE 8 Washer 8 5
5 | GB/T93-1987 SR 8 Spring washer 8 5
6 | GB/T5783-2000 | 753k M8x30 Bolt M8x30 1
7 | GB/T5783-2000 | 75ffiskiFE M8x20 Bolt M8x20 2
8 | 495B-33000 HLI A R S0 Piping assembly 1
9 | 490B-33005 iy Gasket 1
10 | GB/T6170-2000 | 7<fii#gf} M8 Nut M8 2
11 | GB/T899-1988 AUk EE M8x38  Stud M8x38 4
12 | 495B-31100A Pl B R AR Screen filter 1
13 | 495B-31006A IR SR Y 0il filter gasket 1
14 | 495B-31005A LM A Cover,oil pump 1
15 | GB/T308-1989 f9Ek 10 Steel ball 10 1
16 | 495B-31003 P FE 1 3 3 Spring 1
17 | 495B-31002 A HESRET Screw |
18 | GB/T6171-2000 | /SR M14x1.5  Nut M14x1.5 1
19 | GBrr6173-2000 | ASALERSREE Ny w14k 1
20 | 495B-31007 LM A S Cover,oil pump gasket 1
21 | 495B-31202A A5 1 Inner rotor 1
22 | 495B-31008A T Outer rotor 1
23 | 490B-31201 RGBSR Shaft of oil pump |

64



shandong rhinoceros engineering machinery co.,ltd

498BPG & HIKE JKUFEHMF  Cooling water pump and fan assembly

65



shandong rhinoceros engineering machinery co.,ltd

BHIKE KUETMY  Cooling water pump and fan assembly

W5 ft % % kR BE| & &
No. Part No. Name Oty | Remark
1 | GB/T5782-2000 | 7<ffi k4842 M8x45 Bolt M8x45 4
2 | GB/T93-1987 FRIEIE 8 Spring washer 8 4
3 | 490B-41100 JRUB SR A4 Fan 1
4 | 490B-41003 JAUER B b Gasket 1
5 | 490B-41002 JRUBE V2 e Fan pulley 1
6 | 490B-41001 JRUB HE A Fan belt 1
7 | GB/T6178-2000 }w%ﬁm’m%g” Nut M10 1
8 | GB/T93-1987 FRAEE 10 Spring washer 10 1
9 | 495B-42011 JAE Q235-AF  Washer Q235-AF 1
10 | 495B-42001 U H A feai Fan pulley hub 1
11 | GB/T893.1-1986 | #%[& 40 Snap ring 40 1
12 | GB/T278-1989 & 6203 Bearing 6203 2
13 | 495B-42003 kR Sleeve spacer 1
14 | GB/T1099-1979 | %l 5x19 Key 5x19 1
15 | 495B-42002 7K By Water pump shaft 1
16 | GB/T5782-2000 | 75ff1 k2 M8x80 Bolt M8x80 1 | 498BPG
GB/T5782-2000 | 7<ffiskU2f: M8x70 Bolt M8x70 1 | 498BT
17 | GB/T96-1985 E 8 Washer 8 1
18 | 495B-42004 KE & Water pump housing 1
19 | GB/T1152-1989 | ihi#f 0il cup 1
20 | 495B-42005 IKEE R4 Gasket 1
21 | GB/T5782-2000 | 75fkiF: M8x65 Bolt M8x65 3 | 498BPG
GB/TS782-2000 | 751 k22 M8x55 Bolt M8x55 3 | 498BT
22 | 495B-42007A TS B AR Ao 3 Gasket 1 |498BPG
490BT-42011 IKE MR Shim 1 | 498BT

66



shandong rhinoceros engineering machinery co.,ltd

498BPG & HIKE JKUFEHMF  Cooling water pump and fan assembly

67



shandong rhinoceros engineering machinery co.,ltd

BHIKE JAEFBY Cooling water pump and fan assembly

S ft = % kR HEl & E

No. Part No. Name Oty | Remark

23 | 495B-42006A 7K F Fb Back plate 1 |498BPG
490BT-42006 TKEE R Back plate 1 | 498BT

24 | 495B-42008 KEFE 4 Water pump impeller 1

25 | JB/T5086-1991 K Water seal 1

26 | 490BT-42010 K EHFE K Water pump connector 1 | 498BT

27 | 495BT-42007 IKEE BB e Gasket 1 | 498BT

68



15

shandong rhinoceros engineering machinery co.,ltd

RIS R ST Fuel supply system assembly

69



shandong rhinoceros engineering machinery co.,ltd

RIMEEI R4 Fuel supply system assembly

W5 ft = C A HE| & E

No. Part No. Name Q'ty | Remark
1 [490B-21002-1 WA L Gasket 1
2 | A498B-21000 W 5 Fuel injection pump 1
3 |GB/T29.1-1988 ;fgfggm‘*‘%& Bolt M6x25 3
4 [490B-23501 < Fib Clamp 5
5 |490B-23502 L Rubber gasket 6
6 |GB/T93-1987 HEE 6 Spring washer 6 3
7 |GB/T6172-2000 SR EE M6 Nut M6 3
8 |495B-22000A W A Fuel injector 4

9 |490B-25100 WEH AR FEH AT Injector leak—off pipe 1 |498BPG

490BT-25100 W A% ENHAET R Injector leak—off pipe 1 | 498BT

10 |[490B-23100 S — i oo PR T SR A }Jf;i{jf” high preseure 1 |498BPG

490B-23100-1 | H—Gai R appy (S cylinder high pressure 1 | yogpy

11 |490B-23200 S5 G 5 FE i afg 2nd cylinder high pressure | | jopppe

490B-23200-1 R PR R %;:{ :3':):“’” high pressie 1 | 498BT

12 [490B-23300 o = G ap e rd ovlinder high pressure ) | joeppg

490B-23300-1 5 = G FE R 21 cvlinder high pressure 4 joepy

13 [490B-23400 5 VUG FE AR ?l:glﬁlli:der high pressure 1 | 498BPG

490B-23400-1 | SVUGIESFEMAFRRHE fin cy)inder high pressure |y ] yogpy
14 |ssom-os00 | BN Bucl sunnly o pop | 1
15 |490B-24000 SEHUE T AR Fuel filter 1
16 |GB/T97.1-1985 FHE 8 Washer 8 2
17 |GB/T93-1987 SN 8 Spring washer 8 2
18 | GB/T5783-2000 S FE M8x30  Bolt M8x30 2
19 |4908-25300 | g R e e P 1
20 [490B-25401 i ST A Sk Fuel supply pump connector | 1

70



shandong rhinoceros engineering machinery co.,ltd

SR B % Fuel pump assembly

6

a«.é_:h

G

Ve
. | @”64

67 68

71



shandong rhinoceros engineering machinery co.,ltd

W S Fuel pump assembly

5 ft 5 % R BE| &
No. Part No. Name Q'ty | Remark
1 | BI-2 i E Protection cap 4
2 | B4QA003.2-01 H T 1 Delivery valve holder 4
3 | B4QA003.2-02 MR Spindle 4
4 | B4Q001.2-03 HH T R A R A Washer for delivery valve /41
5 | B4Q001.2-04 HH T R Delivery valve spring 4
6 | F21.0 LT R Delivery valve 4
7 | GB6170-1986 7N EE M6 Screw M6 12
8 | GB93-1987 #JE 6 Washer 6 15
9 | B4Q001-04 grlic] Washer 8
10 | B4QA003.2-03 T A Washer for delivery valve 4
11 | B4Q001-02 ISR ES ok 50 Adjustble washer 14
12 | X119A.0 FEZE P/Element 4
13 | B4Q001.2-08 O TG R EHE -1l Seal- Il 4
14 | B4Q001.2-10 O TSR HE-IV  Seal-IV 4
15 | B4QA003-01 T 1 Adjustble gear 4
16 | B4Q001.1-04 AL W Binder bolt 8
17 | B4Q001-20 BCRET Banjo bolt 1
18 | B4Q001-25 #fE Washer 1
19 | B4Q001-16 g SR Throttle lever case 1
20 | B4Q001-17 gralic] Washer 1
21 | B4QA003.1-02 HfE Washer 1
22 | B4QA003.1-01 LR e Fuel inlet connection 1
23 | B4Q001-18 HEHE Washer 4
24 | B4Q001-19 B Protection washer 2

72



shandong rhinoceros engineering machinery co.,ltd

SR B % Fuel pump assembly

6

a«.é_:h

G

Ve
. | @”64

67 68

73



shandong rhinoceros engineering machinery co.,ltd

B ZE S Fuel pump assembly

W5 ft = % BE| & &
No. Part No. Name Oty | Remark
25 | B4Q001.6-04 =13 43 S W T Fule back connection screw | 1
26 | GB308-1977 19ek 6G40b Steel ball 6G40b 1
27 | B4Q001.6-03 (GIRENEES 553 Spring 1
28 | B4Q001.6-02 e Washer 1
29 | B4Q001.6-01 BRET Screw 1
30 | B4Q001.1-02 i Washer 2
31 | B4Q001.1-03 THIIE W 22 Fuel pipe plug 1
32 | B4Q001-23 PR ST Fixing pin 1
33 | GB297-199%4 [l % 1Rl 30203 Roller bearing 30203 1
34 | B4Q001.4-01 AR R AR Camshaft adjustble washer  |$%75
35 | B4QA001.4-02 M5eHh Camshaft 1
36 | GB1099-1979 #ll 4x6.5x16 Shaft 4x6.5x16 1
37 | B4QA001.4-01 AR R A Camplate 4
38 | GB297-1994 Bl S HhR 30204 Roller bearing 30204 1
39 | B4QA001-04 RhE SRR Bearing adjustble washer R
40 | B4QA001.5-01 O TG % HHE Seal 1
41 | B4QA001.5-02 Sl 26 Bearing cap 1
42 | GB819-85 $ET M6x14 Screw M6x14 4
43 | B4QA001-05 ffirds Protection case 1
44 | GB93-1987 I 14 Washer 14 1
45 | GB6171-1986 NAMEEE M14x1.5  Screw M14x1.5 1
46 | B4Q001.1-01 3 ] 43 S TUp It amctEe 1
47 | B2-2 L kEed s Fuel inlet adaptor 1
48 | X4BQASSY022H | fRhf Label 1

74



shandong rhinoceros engineering machinery co.,ltd

SR B % Fuel pump assembly

6

a«.é_:h

G

Ve
. | @”64

67 68

75



shandong rhinoceros engineering machinery co.,ltd

B ZE S Fuel pump assembly

5 ft & % K HE| & E
No. Part No. Name 'ty | Remark
49 | GB827-1986 FRAREIET 2x5 Label rivet 2x5 2
50 | B4Q001-01 §n i Feed pump seal 1
51 | B4Q001.1-06 kMR HE Binder bolt 3
52 | B4Q023.1-02 HERERTE S S Connection 1
53 | B4Q023-02 HEE Washer 2
54 | B4Q023-04 By i1 Protection washer 1
55 | B4Q023-03 HEELHERET Fuel inlet and back screw 1
56 | B4Q001-07 FEZESE Pump element spring 4
57 | B4QA001-02 FEZETR K Pump element spring 4
58 | B4Q001-09 FEZESRE T Pump element spring 4
59 | B4QA001.3-01 FEFEA TR Tappet assy. 4
60 | GB29.1-1988 ANk 8 M6x14 Screw M6x14 4
61 | B4Q001-13 Jic di b Plate 1
62 | B4Q001-12 Ji: 2 A Plate seal 1
63 | B4QA003.1-03 ik Pump housing 1
64 | GB119-1986 BEERS D5x12 Pin D5x12 2
65 | B4Q0O1-11 & Washer 5
66 | B4Q001-10 SE(VERET Fixing screw 5
67 | B4Q001.1-07 [CEERSES Throttle case 1
68 | B4Q001-21 [=] {7 59 3 Spring 1
69 | B4Q001-22 (5] {7 3 Y Ring 1
70 | GB894.1-1986 414 9 Ring 9 1
71 | B4Q001-06 aFr Throttle lever 1

76



shandong rhinoceros engineering machinery co.,ltd

.
Governor

77



shandong rhinoceros engineering machinery co.,ltd

#EZF  Governor
S ft = % kR BE| & E
No. Part No. Name Q'ty | Remark
1 | TQFOO1.1 R Fly shaft parts 1
2 | TQOO1-02 i Washer 1
3 | GB6172-86 FSFEE M12x1.25 Screw M12x1.25 1
4 | TQO01-03 UoHE 2 ] Governor case 1
5 TQO001.3.1.1-02 BEAEFT Connect shaft 1
6 | TQOO1.3.1.1-01 HCAE Connect pin 2
7 | TQO01.3.1-02 It Pin 2
8 TQO001.3.1.3-01 BegAs Connection housing 1
9 | TQ001.3.1.3-02 VA F AT Adjustable level 1
10 | TQDO1.3-19 R Adjustable washer 2
11 | TQOO1.3-18 i Washer 2
12 | GB896-86 FO$5E 3.5 Ring 3.5 1
13 | TQ001.3.1.3-03 TP 3O Supporting parts 1
14 | GB818-85 5T M6x10 Screw M6x10 1
15 | GB859-76-Zn.D | [ 6 Washer 6 1
16 | TQO01.3.1.2.1-01 | S &4 Hook for spring 1
17 | TQ001.3-01 ) Spring 1
18 | TQ001.3.1.2.1-02 | 5 EHr /1H Spring 1
19 | TQ002.1.1.1-01 W Governor shaft 1
20 | GB109-86 HIET 4x11 Rivet 1
21 | GB290-89 & HK081210 Bearing 2
22 | TQO001.3.1-03 VB S Diaphragm 1
23 | TQ001.3.1-04 VA FFT A Governor lever 2
24 | TQ002.1.1-01 R g Spring 1

78



shandong rhinoceros engineering machinery co.,ltd

.
Governor

79



shandong rhinoceros engineering machinery co.,ltd

WiEEY  Governor
S 2 ft & CA BE| & E
No. Part No. Name O'ty | Remark
25 | GB879-76 #§ A3x16 Pin A3x16 1
26 | TQ001.3.1.2-02 HEH Shaft 1
27 | TQO02.1.1.2-01 I5iFF Lever 1
28 | TQ002.1.1.2-02 5L Spring 1
29 | TQ002.1.1.2-03 FAIERRIRES Binder bolt case 1
30 | GB808-88 ISHIEEE M14 Serew 1
31 | TQOO1-01 g Seal 1
32 | TQO01.3-03 JGt Back plate 1
33 | TQOO01.3-12 R R ET Fixing pin 1
34 | TQO01.3-13 e i P {7 L Fixing screw 1
35 | TQOO1.2a £~ Seal 1
36 | TQOO1-04 ralic] Washer 1
37 | TQO01.3-06 Fed 3k Plug 1
38 | TQOO1.3-04 FrAg Label 1
39 | GB827-86 HIET 2x4 Rivet 2x4 2
40 | TQO01.3-09 FHaH Shaft 2
41 | GB29.1-88 A LIRS M5x10  Bolt M5x10 2
42 | GB91-86 FFO$5 2x10 Pin 2x10 2
43 | GB6177-86 7Sl M8 Screw M8 1
44 | GB860-87 #E 8 Washer 8 1
45 | TQO01.3-10h A FA Governor shaft 1
46 | TQO01.3-11 =7 5 5 Spring 1
47 | GB3452.1-92 O ¥ 8 9x1.8  Seal 9x1.8 |
48 | TQ001.3-07 A Governer cam 1




shandong rhinoceros engineering machinery co.,ltd

.
Governor

81



shandong rhinoceros engineering machinery co.,ltd

E#EZT:  Governor
3 ft = % K BE| & E
No. Part No. Name Oty | Remark
49 | GB896-86 418 9 Ring 9 2
50 | TQO01.3-02 SN Spring shaft 1
51 | GB93-87 #E 5 Washer 5 2
52 | GB29.1-88 75k M5x15  Bolt M5x15 2
53 | TQO01.3-08 AR RhIRRE R Washer 2
54 | GB819-85 BRLET MSx10 Screw M5x10 1
55 | TQ001.3.3-02 s g Washer 1
56 | TQ002.1.2-01 TR TR Connection plate 1
57 | TQOO1.3-16 =147 S8 Spring 1
58 | GB3452.1-92 O W 10x1.8  Seal 10x1.8 1
59 | TQ001.3.3-03 FrTE Stop shaft 1
60 | GB3452.1-92 O B EHE 5x1.8  Seal 5x1.8 2
61 | GB896-86 F4iE 6 Ring 6 2
62 | TQO01.3-17 r ] 4l Middle shaft 1
63 | TQ001.3-21 B ERET Fule output pin 1
64 | TQO01.3-20 1 fE Washer 1
65 | GB95-85 HiE 6 Washer 6 7
66 | GB93-87 #IE 6 Washer 6 7
67 | GB5783-86 AL M6x25  Bolt M6x25 7
68 | GB5783-86 ANASLIEE M5x16  Bolt M5x16 2
69 | GB859-87 W S Washer 5 4
70 | GB95-85 #E 5 Washer 5 4
71 | TQO02.2-01¢ PRI AR Stop trestle 1
72 | GB5783-86 ASF LI EE M5x14  Bolt M5x14 2

82



shandong rhinoceros engineering machinery co.,ltd

.
Governor

83



shandong rhinoceros engineering machinery co.,ltd

3%  Governor

W5 ft 5 CA S BE| & E
No. Part No. Name Q'ty | Remark
73 [ TQOO1.5-02a Je AR Back plate 1

74 | TQOO1-05 Wl Washer 1

75 | TQOO1.3-15 SEQTIRET Fixing position screw 1

76 | TQO01.3-14 lic Washer 1

77 | TQO01.3-05 W fE Washer 2

78 | TQ001.3.2-03 IS EE M16x1 Serew M16x1 1

79 | TQ001.3.2-02 IEFZ IERRUREE Rectify bolt case 1

80 | TQ001.3.2-07 IEFEIERR T Rectify spring 1

81 | TQ001.3.2-01 1EFZ IERR 0FF Rectify lever 1

82 | TQO01.3.2-06 7SR M10x1 Screw M10x1 1

83 | TQ001.3.2-04 I TR Adjustble bolt case 1

84 | GB73-85 ,ﬁs”fg%giﬁgﬁ Screw M5x15 1

85 | GB6172-86 FNAEEE M5 Serew M5 1

86 | TQO001.3.2-05 i 11 Protection cap 1

87 | GB3081-82 Hidtez Lead seal wire i

88 | ROO1-01 i E Lead seal 1

84



shandong rhinoceros engineering machinery co.,ltd

A PLE AL Starting motor assembly

85



shandong rhinoceros engineering machinery co.,ltd

A HLE AL Starting motor assembly

5 ft = CA BE & X
No. Part No. Name Q'ty [ Remark

1 KIEWRET M5 Screw M5 3

2 Pt Baffle 1

3 Hilal B 5 Ar One~direction clutch 1

4 EE e M6 Bolt M6 2

5 A Drive housing 1

6 FLREFT I Solenoid & drive lever 1

7 Gk Armature 1

8 o vdEial i Rubber casing 1

9 Pled Field case assemblies 1

10 e S Brush housing 1

11 J& i Back housing 1

12 FEEARET M4 Screw M4 1

13 HIE e M6 Bolt M6 2

86



,1td

shandong rhinoceros engineering machinery co.

Charging generator assembly

Fer A ALE AL

87



shandong rhinoceros engineering machinery co.,ltd

R ZBAPLER  Charging generator assembly

5 it 5 % B BE| & &
No. Part No. Name Q'ty | Remark
1 | 490B-52000 e A FR AL Charging gengerator 1
2 | 495B-53001 A HLAE S Adjusting lever for generator | 1 | 498BPG
495BT-53001-1 | AR liES Adjusting lever for generator | 1 | 498BT
3 | GB/T97.1-1985 HE 8 Washer 8 1
4 | GB/T93-1987 SREEIAE 8 Spring washer 8 1
5 | GB/T5783-2000 | 7<f kiR M8x25 Bolt M8x25 1
6 | GB/TS782-2000 | 75fki#f: M10x80 Bolt M10x80 1
7 | GB/T97.1-1985 FARE 10 Washer 10 1
8 | GB/T93-1987 SHAEE 10 Spring washer 1
9 | GB/T6170-2000 | 7<FHitgE} 10 Nut 10 1
10 ASHME M16 Nut M16 1
11 SEEE 16 Gasket 16 1
12 VG Pulley 1
13 JXUBH Fan 1
14 P4 Inside spacer 1
15 B2 A Drive housing assembly 1
16 TE R YA Stator assembly 1
17 1 R Rotor assembly 1
18 Je i A Drive end assembly 1
19 H R M5 Tightening bolt M5 4

88



shandong rhinoceros engineering machinery co.,ltd

PLIMIETF 25 26 Oil filter assembly

89



shandong rhinoceros engineering machinery co.,ltd

PLIMIE T a5 S A%

Oil filter assembly

5 ft = A R WE| &
No. Part No. Name Q'ty | Remark
1 | 490B-32000B PLIAE TS A% AT 0il filter 1

90



shandong rhinoceros engineering machinery co.,ltd

2. 4-4 RN
AIR COMPRESSOR ASSY

91




shandong rhinoceros engineering machinery co.,ltd

2.4'4 ?EEULE'\E}Z
AIR COMPRESSOR ASSY

ﬁﬁ_ Pﬁﬁﬁo. Part Name S éﬁ% Re%\;airk
1 2.4.4.1 Air compressor EM 1
2 24.42 Pump disc RE 1
3 [2443 Double gear pump WEXNICIR 1
4 2444 Double pump connecting shaft | SERIEREH 1
5 2445 Washer SEE 8
6 |2446 Bolt 12e 4
7 |2447 Bolt 12e 4
8 2448 Air pipe plange Sg8E= 1

92



shandong rhinoceros engineering machinery co.,ltd

2.4-16 ZSERBL
THE AIR FILTER ASSY

R

93




shandong rhinoceros engineering machinery co.,ltd

2.4-16 ZSERBL
THE AIR FILTER ASSY

RS FHE HE &*
ﬁ
ITEM | PART NO. Part Name SHFETR QTY Remark
1 24.16.1 Air prefilter EFEES 1
2 24.16.2 Air filter e Prsb=—i=r 1
3 24.16.3 Air filter fixing clip TSEESEIESR 1
4 24164 Air filter hose SERKE 1

94



shandong rhinoceros engineering machinery co.,ltd

24-21 £ 8
UPPER TRANSMISSION BOX




shandong rhinoceros engineering machinery co.

24-21 L 78
UPPER TRANSMISSION BOX

,1td

ﬁ?\; Pﬁﬁﬁo Part Name S é&% Re%w;frk
1 24.21.1 Upper transmission box| L5 E= 1
2 24212 Main box body ErE 1
3 24.213 Conical degree gear HESECT 1
4 24214 Bearing LIV 2
5 24215 Connectng disc R 1
6 24216 Locknut PR 1
7 24217 Bolt 1212 4
8 24218 Adjusting screw seat | JETILEE 1
9 24.21.9 Main connecting plate | FEEE 1
10 24.21.10 Bolt 12t 4
11 2.4.21.11 Main gear shaft Fi5EH 1
12 2421.12 Bearing LV 2
13 242113 Connecting plate TR 1
14 24.21.14 Locknut BRI 1
15 |24.21.15 Bolt 2t 4
16 24.21.16 Adjusting screw seat | TS 24RE 1
17 24.21.17 Lower cover T= 1
18 [24.21.18 Bolt 1212 4
19 242119 Output flange maE=RE 1
20 2.4.21.20 Nut LS 1
21 [24.21.21 Fixed disk seat BEIEAZEE 1
22 24.21.22 Bolt e 4
23 |24.21.23 Bolt 1212 4
24 24.21.24 Bolt 12re 1

96



shandong rhinoceros engineering machinery co.,ltd

2.4.22 RE

GEAR BOX
0505 FAEE R BE AL S i i ok

1702022-B!

Transmission fork shaft and transmission fork assembly

AR - ﬁlﬁi?:!%f

Elastic Cylindrical Pin

M| -
PO I TR G Y T i
st ad Reverse Speed Fork Rod 1702038-8] Transaission fork saft
1702037-11 | § 170202111
RENRR - TATY >
Shifting blod, trsissicn ok shf: A X - SR

170202781 Transaission for,
Ist-reverse spoed

BERHES - TabR% 1702026-1181

Elastic eylindrical pin
-8l

BEX - 75 =%

Trassaission fork,

Zod-Jrd speed

1702024-B1

Interlocking plate,
treasgission forg
1702033-8181

%47 - B0, B
Transaission fork, 4th-§th speod
HCHEH - L8555 170204633
larrugzted spriog pin

1702085-81

97



shandong rhinoceros engineering machinery co.,ltd

2.4.22 RE
GEAR BOX

@ 505 AFREN LSRR

Speed shifting mechenisn retainer assenbly

%

R - b

O N8 At
Nut, speed shifting zechaniss retainer AT REBHLN

Cear selecying are and ger selecting shaft asseshlv

34108
i TO075-11032
BROF - T
Lck vasher, spesd shifting mehanisa retainer 0 7 - BHE
Q40308 0" ring (114 2.4) itk - SER
; 13 -'ﬁfgﬁhaf 1702074-81 Shin, zear selecting ar
gear-gift shaft
7 -
17020253181 SR A
B, DEEEER Speed shifting mechanisa retainer
it el © 17020511 1
gear-selecting sorine
1702072-11 A - 20
HE e = 9
0il sealing, gearift sxit
1702065~ 5 o6

Steel ball & 6

FHEB X4
(ylindrical zallers § X ¢

8k - HTHESGE 1702059-11
Shin, vereree gear dieping spring kRsA
1702054-81 fear-shift shalt assemly
SHLH | 702055-1 B!
{izar=shift guide block
1702058-B181 ol
(atter pin

3002020

-, HsER A - &t
Ist-revorse speed gear-sclecting spring Gear selecting gide block, 88 - §Ha%
170207 1-B1 gear seleting shaf! ot gear-selecting peide block
1702081-R1 RLHT

98



shandong rhinoceros engineering machinery co.,ltd

2.4.22 THEFG
Gear box

-

bl
S o

O 52 RABERTRISEENER
Transmiss housing and additionals

99



shandong rhinoceros engineering machinery co.,ltd

2.4.22 THEGE

Gear box

ot T T s

Y EN-HPREM

G206ian
vl Bajrjuonpels
iy

o8
. a2k \F
.. .. ._..4. .,_ /.I-
posds pIg
5
- "

4.5“ Alteran e ((quasse 13248 WY
[T e, DRONENCUE 0O

cloua == 2

100



shandong rhinoceros engineering machinery co.,ltd

PARED/SUZ-NLOEY

yeys widu] ‘Bu1eaq {1eg
W% - ¥y

]

Gear box

Z. \]\i

2.4.22

XIT-0E1T0LT
A[quasse Apog 3uod Surzivopouks pue 1jeys jndu]
FEYRRILER-¥

14-PEET0L1
3} [0x TRILIPUTTEY 1048

+HHEN

[8-2EE[0L1
1o Teotapug 4o pogs ¢ Buna deug »E___mmmm ﬁm:m SQ:_

e - K RRECUTI— 1 2 @

GEIEHD
1Jeys Joj BuLl JauTRIad JTISR[]

W1 - B

S0EdY 9°98/08

Su1 1230 T[¥9 1494 V0dur U1 dong

YRR - T

101



shandong rhinoceros engineering machinery co.,ltd

2.4.22 THEFG
Gear box

18-67 ~ LZZT0L]
uravay 0] 1Jels BlepRRRT ‘LlES Baptsnp \

PRIEHE - G

0206
Vel a1eremma) ‘Suimag )0l ]
Wy -

IXTI-CIET0L
1FEE leTpeme] “ad Lorymeas aferg 1)

Bt - PR

[-ETET0LT
RS BIRIDAIAUT Tead peads e
HEE - HIREE
TATT-FTET0I
JBUS IR IpRIaI] ‘el pands pIp iy
Gl - SE= T

W-kE ~ TZ2I0L1
\ Sujdeeq 11 o avspsEAT W SIS
Vo ERIRDG - YEEE

/

/ EXTI-TIZT041
1SS |REART) [ F1BTDALIA]

A

PSR B LIRIY JRYT0E Jace

Rk i AT0usSSR 1208 A12TpIU]

BEARCEET TP RE

102



2.1 B EHAE AR
HYDRAULIC OIL TANK

103



2.1 B EHAE AR
HYDRAULIC OIL TANK

ﬁﬁ Pﬁﬁﬁo Part Name BUHER | qry Reﬁ;airk
1 2111 The hydraulic oil tank BEHFETR 1
2 2.11.2 Outlet pipe HIHE 1
3 2113 Oil cover = 1
4 [2114 Oil cover flange WA= 1
5 2115 Outlet filter element LR HREEY 1
6 (2116 Oil return filter element 1= 1

104



shandong rhinoceros engineering machinery co.,ltd

2.12 SR HARR\AY
DIESEL OIL TANK ASS'Y

I

Iy

N

105



shandong rhinoceros engineering machinery co.,ltd

2.12 SR HARR\AY
DIESEL OIL TANK ASS'Y

Fs FH5 = M= = pad
ITEM | PART NO. Part Name FHFEHR QTY Remark
1 2.12.1 The diesel oil tank LSRR 1
2 2.12.2 Qil cover HE 1
3 2123 Oil cover flange HEE= 1
4 2.124 Sensor {ERLEE 1

106



shandong rhinoceros engineering machinery co.,ltd

2.34 BIPELR,
THE CAB ASSY

13 14 22 23 24 25

30

27

20

107




shandong rhinoceros engineering machinery co.,ltd

2.34 BIPELR,
THE CAB ASSY

ﬁﬁ_ Pfiﬁﬁo. Part Name BHER | Gy Reﬁ;airk
1 2.34.1 The cab BIPE=E(R 1
2 [2342 Left side glass Pt 558 1
3 2.343 Top glass I 1
4 2344 Rear glass =B 1
5 2345 Front glass A BIIRIEA 1
6 2.34.6 Front windscreen glass B BIFYIFIEB 1
7 2.34.7 Front windscreen frame B BISHIIEBIE 1
8 (2348 The wiper motor FORIEEAL 1
9 2.349 Wiper (58]l 1
10 |2.34.10 Connecting rod A ZETFA 1
11 2.34.11 Connecting rod B =B 1
12 |234.12 Right side glass Stk 1
13 |2.34.13 The movable plate TR 1
14 23414 Welcome pedal INEEESHR 1
15 2.34.15 Rings BIA 4
16 [2.34.16 The pin jacket HHrE 1
17 23417 Hand throttle FHI) 1
18 2.34.18 The interior A imA 1
19 23419 Protective net az =l 1
20 2.34.20 Air fan X5 1
21 2.34.21 Spacer sleeve pressing plate | HEER 1
22 [234.22 The door (% 1
23 2.34.23 The lock 184 1
24 123424 Below glass of door IIF TS 1
25 |234.25 Above glass of door el 34 1
26 |2.34.26 Right operating box GiRfFE 1
27 |234.27 Left operating box Pzl 1
28 |2.34.28 Pneumatic brake valve assy SEhiER 1
29 2.34.29 Pneumatic brake valve label S &hiEtrkE 1
30 [234.30 The seat ASSY PFEFE S BY 1

108



shandong rhinoceros engineering machinery co.,1ltd
2.34'28 E\,ﬁ]ﬁﬂlﬁml\ﬁi
PNEUMATIC BRAKE VALUE

© o]

109



2.34-28 SEhiEE Rk
PNEUMATIC BRAKE VALUE

FE FHE _ HE &iE
ITEM | PART NO. Part Name THFER QTY Remark
1 2.34.28.1 Pneumatic brake valve connecti| SahiEhEERE 1
2 2.34.28.2 SLRL pneumatic brake value SLRLS IR 3
3 2.34.28.3 Compound gasket HEHR 6
4 |234284 Air silk e 3

110



shandong rhinoceros engineering machinery co.,ltd

3.0 BUEBEEE FRONT ASSY

111



shandong rhinoceros engineering machinery co.,ltd

3.0 BUERZ=EFRONT ASSY

I?E?/I Pﬁﬁﬁo Part Name B é&% Re%:frk
1 3.1 Boom ASSY B 1
2 3.2 The pin shaft nut THIIRE 3
3 3.3 Bucket arm ASSY SHFRBK 1
4 34 Bucket arm cylinder SHAFRL 1
5 35 Bucket cylinder §=SHEL 1
6 3.6 Bucket st 1
7 37 THE PUSH ROD i 1
8 3.8 Left Connecting rod & 1
9 3.9 The right Connecting rod BiER 1
10 3.10 Connecting rod shaft e 2
11 31 Bolt 2ie 2
12 [3.12 Nut s 4
13 3.13 The boom cylinder B 1
14 3.14 Boom cylinder protector BBt E 1
15 3.15 Rear shaft of the boom hE Rl 1
16 3.16 Front shaft of the boom ShERih 1
17 3.17 Bucket shaft A F3HEhA 1
18 3.18 Front shaft of boom cylinder BRI 1
19 3.19 Bucket rod cylinder shaft SHFFHTAH 2
20 3.20 Rear shaft of bucket rod cylinder | §=<HiT/5H 1
21 3.21 Bucket shaft B §=2}ihB 1
22 3.22 Pin shaft shim HihERAs 5
23 3.23 M10x30 M10X30 5
24 3.24 Rear shaft of boom cylinder FETIS 1

112



shandong rhinoceros engineering machinery co.,ltd

3.1 shE &R BOOM ASSY

113



shandong rhinoceros engineering machinery co.,ltd

3.1 ZiEE Bk BOOM ASSY

|-|r-%;3 p ﬁﬁﬁo Part Name TZER Q"Iii;( Re%l;air )
1 3.1.1 Hydraulic pipes clip WEE 8
2 3.1.2 Boom Steel pipe A KBRS A >
3 3.13 Pipes for boom cylinder C KEEETEC >
4 3.14 Boom e 1
5 3.1.5 Steel jacket A KEHREA 5
6 3.1.6 Oil Seal s 5
7 317 Grease fitting e 1
8 3.1.8 Boom Steel pipe B KENEB 2

114



shandong rhinoceros engineering machinery co.,ltd

3.3 32 A  BUCKET ARM ASSY

115



shandong rhinoceros engineering machinery co.,ltd

3.3 3HF =LA BUCKET ARM ASSY

I'ﬁ?/l Piﬁﬁo Part Name BHFERR éﬁ% qu;airk

1 3.3.1 Bucket arm hydraulic pipe “EHRE

2 [332 Hydraulic pipe clip BEREAL 4
3 [333 Bucket arm - 1
4 334 Bucket arm steel jacket A —BIEA 4
5 3.35 Oil seal SHEY 4
6 336 Bucket arm steel jacket B —EiNEB 2
7 337 Grease fitting AR 1

116



shandong rhinoceros engineering machinery co.,ltd




shandong rhinoceros engineering machinery co.,ltd

3.7 #EH =B PUSHING ROD ASSY

FS |EH4S PART = e &
ITEM NO. Part Name SHEERR | HEQTY Remark
1 3.7.1 Pushing rod A 1
2 372 Grease fitting EiHER 3
3 3.7.3 Pushing rod steel jacket HEITNE 2
4 374 Bucket arm steel jacket B _EEINEB 2

118



